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Good afternoon!
 
I have included follow up information for some of the questions post-presentation:


·         Anticraving medications in those under 18 years of age
o   Acamprosate has not been studied in adolescent populations
o   Naltrexone – two pilot studies


·         One small study (n=5) of adolescents with moderate-severe AUD (6
week open label trial) à significant reduction in alcohol
consumption


·         Crossover RCT (n=28) of naltrexone versus placebo à reduction in
cravings as well as frequency of heavy drinking


§  Also two studies (open label, RCT) where naltrexone was compared to
disulfiram (n=110) à less cravings with naltrexone than disulfiram


o   Guidelines suggest evaluation of anticraving medications in adolescents on a case by
case basis if determined that they meet DSM V criteria for moderate-severe AUD


·         Phenobarbital
o   I don’t personally see a lot of phenobarbital being used for alcohol withdrawal. Most


pathways I have come across for using phenobarbital as the initial agent for alcohol
withdrawal indicate a preference/requirement of not having received
benzodiazepines yet. At our site, benzodiazepines remain the standard first line
agent so by the time a consult for our service has been triggered, the patient has
often already received benzodiazepines. There’s also a preference to have a more
monitored setting available for the patient which can make transfer to a standard
hospital bed challenging. Some of my ICU colleagues from the RAH mentioned in the
chat box that they use phenobarbital as more of a rescue agent for severe,
protracted withdrawal that has not responded to high doses of benzodiazepines.


o   This may be some useful references which reviews a lot of the available evidence for
those interested in more information about phenobarbital as an agent in alcohol
withdrawal: https://emcrit.org/ibcc/etoh/; https://emcrit.org/pulmcrit/phenobarb-
sampler/


·         Resources/supports outside of large urban centers:
o   Access 24/7 (780 424 2424) – they can triage clients to available and appropriate


community mental health and addictions resources
§  https://www.albertahealthservices.ca/findhealth/Service.aspx?


serviceAtFacilityId=1122569
o   A resource Access will often refer to is: Addiction Services Edmonton (ASE) (780 427


2736) or Addiction Services Calgary
·         https://www.albertahealthservices.ca/findhealth/Service.aspx?


id=1060403&serviceAtFacilityID=1093745
§  With COVID, they have moved largely to virtual/phone based services which
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In the spirit of reconciliation, I acknowledge that I am located on Treaty 6 territory, 
and I respect the histories, languages, and cultures of First Nations, Metis, Inuit, and 
all First Peoples of Canada, whose presence continues to enrich our vibrant 
community.
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Learning objectives



● Recognize symptoms and timeline of alcohol withdrawal
● Discussion of available assessment tools
● Pathways for supporting patients with alcohol use disorder



○ Treating withdrawal
○ Anticraving medications
○ Managed alcohol programs (MAPs)











Harm reduction



A set of practical strategies and ideas aimed at reducing negative consequences 



(health, social, and economic) associated with legal and illegal substance use.



A movement for social justice built on a belief in, and respect for, the rights of people 



who use substances.



harmreduction.org (6/19)











Symptoms and timeline of alcohol withdrawal











Alcohol withdrawal



Time from alcohol cessation Symptoms of withdrawal



<6 - 12 hours ● Hand tremors
● Nausea, vomiting
● Mild agitation
● Anxiety
● Insomnia
● Headache
● Diaphoresis



12 - 24 hours Alcohol hallucinosis:
● Transient tactile disturbances (pruritus, pins and 



needles, burning, numbness)
● Transient auditory and visual hallucinations



Usually resolves after 48 hours











Alcohol withdrawal
Time from alcohol cessation Symptoms of withdrawal



24 - 48 hours ● Tachycardia
● Hypertension
● Marked agitation
● Withdrawal seizures



48 - 72 hours* ● Delirium tremens (disorientation, confusion, 
severe anxiety)



● Seizures
● Hallucinations (typically visual)
● Profuse diaphoresis
● Tachycardia
● Tremors (severe)



Can present as early as 2 hours from cessation; 
typically symptoms peak between 3-5 days











Assessment Tools











Prediction of Alcohol Withdrawal Severity Scale (PAWSS)



● Help identify patients who may be most at risk for developing severe alcohol 
withdrawal syndrome



○ Can help to select appropriate withdrawal management pathway



● Validated score based tool
○ <4 →  low risk
○ >4 → high risk











Clinical Institute Withdrawal Assessment for Alcohol 
Revised (CIWA-Ar)



● Standardized, validated tool
● Used to assess level of withdrawal
● Symptom-triggered dosing of benzodiazepines



○ Symptom-triggered dosing has been shown to be more effective than fixed-dosing
■ For both sedating and anticonvulsant effects
■ Higher doses given early along with close monitoring of CIWA scores
■ Patients improve more quickly; require less medication overall
■ Lorazepam = elderly patients, those with respiratory disease, and/or hepatic disease



● No active secondary metabolites











Clinical Institute Withdrawal Assessment for Alcohol 
Revised (CIWA-Ar)



● Score for each response or observation using the scale
● Maximum possible score = 67



Each rise in score group is associated with a higher relative risk of complications 
(confusion, seizures, hallucinations) in those left untreated



Mild withdrawal CIWA greater or equal to 9



Moderate withdrawal CIWA 10-19



Severe withdrawal CIWA greater or equal to 20











Objective CIWA



● Not validated as an alternative to CIWA-Ar
○ Developed from a case report where CIWA-Ar proved to be unreliable for the clinical scenario



● Focus on objective findings of withdrawal
○ Can be modified based on the clinical scenario and patient’s baseline (if known)











Thiamine (vitamin B1)



● Individuals with AUD have impaired absorption and may have impaired 
conversion to pyrophosphate (active form)



○ Alcohol metabolism raises the demand for thiamine
○ Poor nutrition decreases the supply of thiamine
○ Coenzyme thiamine pyrophosphate essential for glucose metabolism in the brain



● Given to prevent Wernicke-Korsakoff encephalopathy
○ Series of symptoms that occur due to the inability to metabolize glucose (due to thiamine 



deficiency)
○ Always give thiamine before giving glucose



■ Prevent potential severe and irreversible cerebral and brain stem damage



● Dosing:
○ Severe withdrawal: 500mg IV q8h x 72h, then 300mg IV x 3 days, then 100mg po daily
○ Mild-moderate withdrawal: 300mg IV x 3 days, then 100mg po daily











Anticraving medications











Acamprosate



● Mechanism of action not well understood
○ Believed to restore imbalance between glutamate mediated excitation and GABA-mediated 



inhibition of neural activity and to reduce general neuronal hyperexcitability
○ Thereby thought to reduce symptoms associated with withdrawal and modify response to 



alcohol related cognitive clues



● Found to significantly reduce likelihood for returning to any drinking by 14% 
and increased cumulative duration of abstinence by 11 days compared to 
placebo



● Predictors of positive response - completing withdrawal management, having 
abstinence as a treatment goal, higher baseline anxiety levels, physiologic 
dependence, lack of family history, later age of onset (>40 y/o)











Acamprosate



● Typical dosing: 333mg po TID x 3 days then increase to 666mg po TID
○ Most guidelines suggest to initiate therapy 4 days after last EtOH consumption
○ Adjust for renal dysfunction and/or weight < 60kg



● Most common side effect: GI upset
● TID dosing/pill burden often barrier to adherence
● Pregnancy: category C - benefit versus risk assessment
● Coverage: special authorization required for ABC plans; open benefit NIHB











Naltrexone



● Mu-opioid receptor antagonist
○ Shown to block euphoria associated with alcohol consumption
○ Hypothesized to reduce rewarding effects of alcohol following consumption and thereby 



reducing cravings
○ Effective at preventing return to heavy (binge) or ongoing drinking



● Predictors of positive response - high levels of cravings, family history of AUD











Naltrexone



● Typical dosing: 25mg po daily x 3 days then increase to 50mg po daily
○ Mostly studied as daily dosing
○ Some RCTs show that PRN dosing can be effective



● Contraindicated in acute hepatitis, severe liver dysfunction and/or those 
requiring/taking concurrent opioids



● Most common side effect: GI upset (nausea - 10%), mood (depression - 5-7%)
● Pregnancy: category C - benefit versus risk assessment
● Coverage: open benefit for ABC plans and NIHB











Gabapentin



● Off label
● Emerging evidence for outpatient withdrawal management for patients at low 



risk for severe withdrawal
● Three RCTs (up to 600mg po TID) - small to moderate effects on abstinence 



and heavy drinking outcomes, cravings, mood, and insomnia compared to 
placebo



● Caution in geriatric patients, pregnant patients, concurrent use of other CNS 
depressants, renal impairment, compromised respiratory function, cognitive 
impairment











Managed Alcohol Programs (MAPs)



● To support individuals with active, severe alcohol use disorder 
○ In the acute care context: to support patients to stay in hospital for required treatment(s) where 



forced detoxification is harmful and abstinence is not a realistic short term goal



● Typically, provide prescribed doses of alcohol at regular intervals
● Intoxication assessment prior to each dose
● Acute care models are inherently more medicalized than community based 



MAPs



National guidance documents in progress...











Thank you!



essi.salokangas@ahs.ca
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allows them to support individuals in more rural settings
 
Thanks again for the opportunity to be a part of the conference. J
 
Warmly,
Essi
 
Essi Salokangas, BSc.Pharm., APA
Clinical Pharmacist, Addiction Recovery and Community Health (ARCH) Team
Inner City Health and Wellness Program
Phone: 780 613 5858
Pager: 780 445 3744
 
Royal Alexandra Hospital
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